trademarks, Utilisation and application requires prior approval.
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Statement of Conformity

Floor coverings- Determination
of the anti-slip properties

Statement no.: 1 291170063
Name and address of the ACCIAI SPECIALI TERNI S.p.A.
manufacturer: Viale B. Brin, 218

1-05100 Terni (TR)

ITALY

We hereby state, that the mentioned below
product has been tested in accordance with the
test methods specified in the technical
specification, confirming its intended use in
working areas with slipping hazards.
Evaluation group of slip resistance: R11
Evaluation group of displacement volume: V10

Tested according to: DIN 51130: 2014-02
ASR A1.5/1,2
Test report no.: 2017 21743/3210 IFA test certificate
dated 19/05/2017
Description of product / Pickled stainless steel tear plate type
Type designation: "MANDORLATO" according to ASTM A240 /

A793 / EN10088/1 and 2: AISI 304 or AlISI 316 L

Manufacturing plant: ACCIAI SPECIALI TERNI S.p.A.

Viale B. Brin, 218
1-05100 Terni (TR)

ITALY
Valid until: May 18, 2022
Pogliano Mil.se , 19/05/2017 Lor
In
TUV Rheinland Industrie Service GmbH
Am Grauen Stein, D-51105 Koln, GERMANY
TUV Rheinland italia S.r.l.
Via Mattei, 3 1-20010 Pogliano Milanese (MI) - ITALY
Tel. +39 02 939 687.1 e-mail: informazioni@it.tuv.com
W ALY, OO /A TOVRheinland

Precisely Right.
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YIFA

Institut fiir Arbeitsschutz der
Deutschen Gesetzlichen Unfallversicherung

Datum/Date: 19.05.2017 Mew/Cey/th

PRUFZEUGNIS
TEST CERTIFICATE

Nr./No.: 2017 21743/3210

tiber die Priufung der Rutschhemmung von Bodenbelagen

Auftraggeber/
Customer

Priifmuster/
Test specimen

Hersteller/
Manufacturer

Bauart, Bezeichnung/
Type, designation

Kennzeichnung/
Marking

Bestimmungsgemalie
Verwendung/
Intended use

Datum der Herstellung/
Date of fabrication

Weitere Angaben/
Further details

slip resistance test of floorings

TUV Rheinland ltalia S.r.l.
Via E. Mattei, 3
20010 Pogliano Milanese (MI) — Italien

Bleche aus Edelstahl, gebeizt
pickled Stainless steel plate
Typ / type: Mandorlato

Acciai Speciali Terni S.p.A.
Viale B. Brin 218
05100 Terni — Italien

gebeiztes Tranenblech aus Edelstahl nach ASTM A240,
A793, EN1088/1 und 2

pickled stainless steel tear plate according to ASTM A240,
A793, EN1088/1 and 2

Einsatz in Arbeitsraumen und Arbeitsbereichen mit Rutschgefahr
Use in working areas with slipping hazards

Form und GrofRe / size (mm): auf Anfrage / on request
Farbe / colour: grau, gebeizt / grey, pickled

Oberflache / surface: Tranenprofil, gebeizt, rau
teardrop pattern, pickled, rough

D-53757 Sankt Augustin

Tel.:(02241)231-02 Fax:(02241)231-2234 email: ifa@dguv.de z_boe 2010/07
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Deutschen Gesetzlichen Unfallversicherung

3.1

3.2

3.3

Prifung/

Testing

Art der Prifung/ Baumusterpriifung
Type of test type-examination
Datum der Priifung/ 18.05.2017

Date of testing

Priifverfahren, -grundlagen/ DIN 51130 (02.2014) und ASR A1.5/1,2
Test method, requirements

Prlfergebnis / test result:

Gesamtmittelwert des Neigungswinkels: 221°
Total mean of inclination angle

Gesamtmittelwert des Verdrangungsraums: 10,5 cm*dm?
Total mean of displacement volume:

Beurteilung, Eignung/ Bewertungsgruppe fir die Rutschhemmung: R 11
Assessment, suitability Evaluation group of slip resistance:

(Besondere Hinweise/

Special remarks) Bewertungsgruppe fur den Verdrangungsraum: V10

Evaluation group of displacement volume:

Priifstellen / testing institute:
Institut fur Arbeitsschutz der Deutschen Gesetzlichen Unfallversicherung - IFA, Sankt Augustin

Hinweis / remark:

Giiltigkeit des Priifzeugnisses/
Validity of Test Certificate

Dieses Priifzeugnis gilt, solange die zugrundeliegenden sicherheitstechnischen Anforderungen
(3.3) gelten, flr alle mit dem Priifmuster identischen Erzeugnisse, die gefertigt werden bis zum:
As long as the underlying safety-technical requirements (3.3) are in force, the present Test Certificate
applies to all products equal to the test specimen and manufactured at the latest on:

18.05.2022

Die Identitat der Erzeugnisse mit dem Priifmuster wird von der Prifstelle nicht GUberwacht.
Conformity with the test specimen will not be verified by the testing institute.

D-53757 Sankt Augustin Tel.:(02241)231-02 Fax:(02241)231-2234 email: ifa@dguv.de z_boe 2010/07
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Test Certificate No. as of page Institut fiir Arbeitsschutz der

Deutschen Gesetzlichen Unfallversicherung

6 Allgemeine Hinweise/
General remarks

Dieses Prufzeugnis besteht aus ,
The present Test Certificate consists of 3 Seiten.
Pages.

Die Seiten 1 bis 3 enthalten das Gesamtergebnis der Prufung, sie durfen nur ungekurzt
verdffentlicht werden.

Pages 1 to 3 indicate the overall test result; they shall only be published with the full wording being
quoted.

Dieses Priifzeugnis berechtigt n i ¢ h t zur Verwendung des GS-Zeichens,
DGUV Test-Zeichens oder CE-Zeichens.

The present Test Certificate does n ot warrant the use of the GS-label, DGUV Test-label or
CE-mark.

Im ubrigen gilt die Prif- und Zertifizierungsordnung der Prif- und Zertifizierungsstellen
im DGUV Test in Verbindung mit den Allgemeinen Geschéftsbedingungen der Deutschen
Gesetzlichen Unfallversicherung e.V.

In all other respects the Rules of Procedure for Testing and Certification carried out by the Test
and Certification Bodies in DGUV Test shall apply in conjunction with the General Business
Conditions of the Deutsche Gesetzliche Unfallversicherung e. V.

Fur die Beurteilung Fur die Prufung
For the assessment For the testing

40 0 /6144‘ i oR

Dr.-Ing. Detlef Mewes Orhan Ceyl%
Fachzertifizierer(in) Leiter(in) des Pruflabors
Certification officer Head of Testlaboratory

D-53757 Sankt Augustin Tel.;(02241)231-02 Fax:(02241)231-2234 email: ifa@dguv.de z_boe 2010/07



